TMG-SPS46
INDUSTRIAL PRODUCT MANUAL

? v2023.00.10

™G

45" POLE CAPACITY
SKID STEER POLE SETTER

* Please read and understand the product manual completely before assembly

* Check against the parts list to make sure all parts are received

» Wear proper safety goggles or other protective gears while in assembly

* Do not return the product to dealer. They are not equipped to handle your requests.

O

Missing parts or questions on assembly?
Please call: 1-877-761-2819 or email: cs@tmgindustrial.com

p www.tmgindustrial.com TOLL FREE:1-877-761-2819



TABLE OF CONTENTS

GEINERAL. ..ottt e e et s e e a e st e s b e e e s b e e e st e e s aa e s b e e e et e e ab e s ba e e s e e e e
SAFETY PRECAUTIONS . ... st s s e it e e s s aaa e e e s saaa e e e s enaaeees
OPERATING. ..ot b e a b e s aa e st e e st e e e b b e e s b b e s b b e e s ab e e e b e ra e s aba e
IMAINTENANCE ... ettt ettt st e s e e st e e s et e s be e e saa e e e st e e e eab e e sbaeesbaeesaneeenaas

EXPLODED VIEW & PARTS LIS T ittt 9

p www.tmgindustrial.com 2/10 TOLL FREE:1-877-761-2819



For us, the long lifecycle and efficiency of your new equipment is a priority. To keep the Pole Setter in top working condition,read
this manual carefully before using the equipment.

Never let anyone operate or maintain the device without reading this manual carefully! Always make sure that safety precautions
are observed in use and maintenance. Keep this manual for future reference and make sure to hand it over to a new owner.

The cornerstones of the product development of TMG Industrial attachments are quality, durability and economy. The products
are engineered to be high-performing, safe and durable in professional use. Any feedback on our products is welcome and
contributes to the further development of our products.

PLEASE ATTENTION: Products Exchange or Refunds is not acceptable. If you have any questions about the use or maintenance
of the Pole Setter, please contact us by e-mail: cs@tmgindustrial.com

The manufacturer reserves the right for structural and technical changes without prior notice. Therefore, some pieces of
information given in the manual may have changed after printing this manual.

READ BEFORE USE

Make sure you know your equipment before you start using it.

Equipment may be operated only by an individual who is thoroughly familiar with its use.

All operators must be properly instructed before use and maintenance of the equipment. Use by individuals with insufficient
instructions may pose serious risks to the operators themselves, to the environment and the equipment.

When coupling the attachment to the base machine, make sure:

1. that all locking cotters are intact and in order

2. there is no pressure in the hydraulic system

3. that hydraulic hoses are intact

4. there is no skin contact to hydraulic oil when connecting hydraulic hoses

5. not to pull by the hydraulic hoses, but only by the hydraulic fitting

During operation, pay attention to:

--safe, appropriate travel speed

--other traffic, people and animals

--danger zones and objects that block your view

--children

NEVER use the machine, if there is someone in the danger zone. NEVER go under the attachment.
Check all bolts, nuts and hydraulic fittings for tightness after the first day of operation!

If the equipment is not likely to be used for a longer period of time, clean it thoroughly after use and lubricate as instructed.

p www.tmgindustrial.com 3/10 TOLL FREE:1-877-761-2819



Identification

A. Solenoid valve
C. Activity claw
E. Rotating cylinder

Safety Labels

O PINCH POINT
CAN CAUSE
o‘v‘: SEVERE INJURY

STAY AWAY

AVOID INJURY OR DEATH

Avoid pinch points and keep
your body parts away from
attachment while it is in
operation

TMG-MACH-4110

STAY AWAY FROM HIGH
PRESSURE HYDRAULIC FLUID!

Always relieve pressure before
disconnecting lines

DO NOT use hands to check for leaks

Consult physician imediately if skin
penetration occurs

"

B. Grip cylinder

D. Fixed claw

F. Skid steer loader coupling

p www.tmgindustrial.com

4/10 TOLL FREE:1-877-761-2819



SAFETY PRECAUTIONS

PURPOSE OF USE
The HEAVY DUTY POLE SETTER is designed to handle big, heavy utility poles up to 45 feet long.

SAFETY PRECAUTIONS

Make sure you know your equipment before you start using it. Equipment may be operated only by an individual who is
thoroughly familiar with its use.

Before connecting hydraulics to the base machine, make sure that:
--there is no-one between the attachment and the base machine

--the base machine is turned off and the parking brake is on.

When coupling the attachment to the base machine, make sure that:

--all locking cotters are intact and in order

--hydraulic hoses are intact

--there is no skin contact to hydraulic oil when connecting hydraulic hoses

--you do not to pull by the hydraulic hoses, but only by the hydraulic fitting.

During operation, pay attention to:

--safe, appropriate travel speed

--other traffic, people and animals

--danger zones and objects that block your view
--children

--use of turn signal when driving
NEVER use the machine, if there is someone in the danger zone NEVER go under the attachment

During maintenance, the hydraulics of the base machine MUST be turned off. The base machine MUST also be turned off and the
parking brake MUST be applied. The equipment must be properly supported, if maintenance can only be performed by going
under the equipment. Never go under the equipment if it is not properly supported.

Daily maintenance:
--check general condition of structures, make repairs if needed

--check the hydraulic hoses and fittings, and replace damaged parts

After every 50 hours of operation:
--lubricate points specified in later section of this manual
--check all bolts and nuts for tightness

WARNING! Pressurized hydraulic hoses and components!

p www.tmgindustrial.com 5/10 TOLL FREE:1-877-761-2819



OPERATIONS

USING THE POLE SETTER

When attaching the Pole Setter for the first time, make sure it is compatible with the base machine by following the instructions
below. Always check the compatibility when attaching the collecting sweeper to a new base machine.

1. Attaching the Pole Setter to the base machine

The Pole Setter is attached to the base machine by quick hitches. The machine is connected to connected to a hydraulic system.

2. Install the connecting power plug

A WARNING

ALL WIRING MUST BE PERFORMED BY A CERTIFIED ELECTRICIAN ONLY

Noted: Because different basic machines use different plugs, the Pole Setter do not come with plugs, and consumers need to
choose to buy plugs according to their own basic machines

The Pole Setter is equipped with a solenoid valve power cord, which contains 6 wires, the specific corresponding functions of
each wire are shown in the figure below:

No. Color Description
1 Green Standby
2 Black Neutral wire
3 Gray Right rotation
4 Blue Left rotation
5 Red Grasp
6 Brown Disentwine

Before using the Pole Setter, MAKE SURE all locking cotters are secured and intact.

When coupling Pole Setter to the base machine, please pay attention to the instructions on the use of the base machine.

1. Make sure that the attachment and the base machine are compatible in terms of mechanical solutions, hydraulics and
electricity.

2. Apply parking brake. The Pole Setter is attached to the coupler on the base machine. Attach the Pole Setter to the base
machine, and make sure the locking cotter are secured.

3. Turn off the base machine and make sure the parking brake is applied.

4. Make sure there is no pressure in the base machine hydraulic system. When connecting, always make sure the hydraulic
connectors are clean and the hoses are intact.

5. Check carefully the attachment'’s, the base machine’s and the fitting's trajectory for collision. Make sure that the needed space
for hydraulic hoses and -attachments is adequate. Check that the brush roll rotates outwards from the. If not, switch hoses in
the base machine.

6. During first hours of operating the attachment, bolts, nuts and connectors might loosen up. Retighten them after the first day
of operating the attachment.

p www.tmgindustrial.com 6/10 TOLL FREE:1-877-761-2819



OPERATING THE POLE SETTER

Check following before using the Pole Setter:

--Pole Setter is installed properly to the base machine

--All locking cotters are in place

--Hydraulic hoses are attached properly

--Hoses are intact

--There are no oil leaks in attachment

--All functions are in order

--Learn the functions of the Pole Setter in an enclosed area before actual usage.
--Observe all unusual activity and oil leaks when operating the Pole Setter.

Using the Pole Setter

1. Make sure that the attachment and the base machine are compatible in terms of mechanical solutions, hydraulics and
electricity.

2. Apply parking brake. The Pole Setter is attached to the coupler on the base machine. Attach the Pole Setter to the base
machine, and make sure the locking cotters are secured.

3. Turn off the base machine and make sure the parking brake is applied.

4. Make sure there is no pressure in the base machine hydraulic system. When connecting, always make sure the hydraulic
connectors are clean and the hoses are intact.

5. Check carefully the attachment'’s, the base machine’s and the fitting’s trajectory for collision. Make sure that the needed space
for hydraulic hoses and -attachments is adequate. Check that the brush roll rotates outwards from the. If not, switch hoses in
the base machine.

6. Lift Pole Setter front and back support legs. Lock them in upward position with locking cotters.
7. Keep the Pole Setter in suitable distance from ground. The attachment could be damaged!

8. Stay alert for any abnormal behaviour and oil leaks also during driving.

Detaching the Pole Setter from the base machine

1. Turn off the base machine, apply the parking brake and depressurize the system.

2. Detach the hydraulic hoses and protect hose ends with plugs.

3. Unlock the coupling mechanism and detach the device.

4. If the equipment is not likely to be used for a longer period of time, clean it thoroughly after operating and lubricate as
instructed. Remove water from irrigation system'’s hoses. If possible, store the unit inside.

p www.tmgindustrial.com 7/10 TOLL FREE:1-877-761-2819



MAINTENANCE

General safety precautions for the use and maintenance

--Comply with existing laws and regulations and the instructions given in this manual.

--Never go under an unsecured device.

--Always apply the parking brake of the base machine before performing any actions on the device.
--Only use tools that are in proper working order.

--Be careful with the pressurized hydraulic hoses and components.

--Make sure there is no pressure in the hydraulic system. Take into account the pressure accumulator.
--Make sure hydraulic fluids or greases do not leak to the ground.

--Use all necessary personal protectors.

Daily maintenance

In order to prevent further damages, it is important to inspect the device visually for possible defects. Inspect at least the
following daily:

--hydraulic hoses and components for possible leaks

--general mechanical functioning

Maintenance after first 10 hours of operation
--Lubricate, preferably with a grease or equivalent.
--Check all bolts and nuts for tightness.

Maintenance at 50-working hour intervals or on a weekly basis

--Lubricate, preferably with a grease or equivalent.

--Check the mechanical condition of the device for bends, distortions or breaches
--Check fastening bolts for tightness.

p www.tmgindustrial.com 8/10 TOLL FREE:1-877-761-2819



EXPLODED VIEW & PARTS LIST

1. Exploded diagram

p www.tmgindustrial.com 9/10 TOLL FREE:1-877-761-2819



2. Parts List

PART NO. DESCRIPTION QTY | PART NO. DESCRIPTION QTY
1 Rotation cylinder @40x147 2 27 Front cover 2
2 Safe pin 340x56 2 28 High pressure ball valve 25MPa 1
3 Hexagon bolt M10x20 2 29 Hexagon bolt M6x50 2
4 Plain washer @10 2 30 Nut M6 2
5 Hexagon bolt M10x20 2 31 Solenoid valve 1
6 Plain washer @10 2 32 Hexagon bolt M8x90 2
7 Safety pin @40x56 2 33 Solenoid valve cover 1
8 Block rubber 28 34 Hydraulic hose support 1
9 Hexagon bolt M12x65 56 35 Hexagon bolt M10x20 7
10 Plain washer @12 56 36 Foundation support 1
11 Activity claw 2 37 Hexagon bolt M6x30 8
12 Fixed claw 1 38 Tee joint UNF3/4"X16 4
13 Grip cylinder @50x300 2 39 Elbow joint G3/8" -UNF3/4"X16 10
14 Pin 340x240 2 40 Hydraulic hose 3/8"x985-UNF3/4"x16 1
15 Hexagon bolt M10x90 2 41 Hydraulic hose 3/8"x565-UNF3/4"x16 1
16 Lock nut M10 2 42 Hydraulic hose 3/8"x405-UNF3/4"x16 2
17 Pin 340x240 2 43 Hydraulic hose 3/8"x745-UNF3/4"x16 1
18 Hexagon bolt M10x90 2 44 Hydraulic hose 3/8"x425-UNF3/4"x16 1
19 Lock nut M10 2 45 Hydraulic hose 3/8"x230-UNF3/4"x16 4

Hydraulic hose 3/8"x1500-
20 Pin @40x180 2 46 ULF 5416 / 2
21 Hexagon bolt M10x90 2 47 Emr:/l:'irg/s&i f;;f;ol; 1
22 Lock nut M10 2 48 Hydraulic hose 3/8"x730-UNF3/4"x16 1
23 Large nut M100x2 1 49 L'm?;;'i:':;‘j; r/\l %;:1 500- 2
24 Plain washer @100 1 50 Em?/‘:'i:':/s&c:;';ez‘: 2
25 Rear cover 1 51 Elbow joint G3/8" -UNF3/4"X16 2
26 Bearing 30222 2 52 Electric wire 6x1.5x2500 1

p www.tmgindustrial.com 10/10 TOLL FREE:1-877-761-2819



